
Final Report 

City of Lander 
2022 Water Master Plan  
Level I Study 

August 2, 2023 

GWILDER
Image



City of Lander  
2022 Water Master Plan Level I Study 

FINAL REPORT 

For 

CITY OF LANDER 

Prepared for: 

WYOMING WATER DEVELOPMENT COMMISSION 
6920 Yellowtail Road 
Cheyenne, WY 82002 

(307) 777-7626
http://wwdc.state.wy.us 

Prepared by: 

HDR Engineering, Inc. 
325 Main Street 

Lander, WY 82520 
(307) 228-6060
www.hdrinc.com

August 2, 2023 



 
City of Lander  
2022 Water Master Plan Level I Study  

 

i 
 

Table of Contents 
1 Introduction ............................................................................................................................................ 1 
[...]
1.5.7.3 WELLS 

In 1929 two infiltration galleries were constructed in the alluvium of the Middle Popo Agie River. In 
addition, Lander Well No. 1 was drilled in 1942 developing water from the deep Tensleep Aquifer 
formation. The gallery and wells were fully permitted in 1947. In 1966 the State Engineer’s Office (SEO) 
permit for the Tensleep was cancelled. The well is still flowing under artesian pressure and continues to 
discharge into a drainage near the river. 

The older infiltration gallery was replaced in 1956 and was permitted by SEO (Permit no. P440G). In 1996 
the gallery production was measured at a rate up to 1,400 GPM (2.0 MGD). On July 7, 1997, however, 
the City was ordered by the United States Environmental Protection Agency (U.S EPA) to remove the 
gallery as a treated water source when it was deemed to be “Groundwater under the Direct Influence of 
Surface Water”. The gallery was disconnected from the system in 2004. The SEO granted the City an 
exchange petition in 2004 for water that is released to the Middle Popo Agie River from the City’s 
Infiltration gallery of up to 750 gpm during periods of administration to offset out-of-priority diversions at 
the City of Lander Pipeline (COLP) intake, which feeds the water treatment plant. While the exchange 
petition allows for up to 750 gpm, since 2018 the City has only received a credit of 380 gpm based on 
measurements taken by SEO in August 2018.  

1.5.7.4 TREATMENT 

The existing water treatment plant, constructed in 2003-04, has a process operational capacity of 8 
million gallons per day (MGD) and a hydraulic capacity of 10 MGD. The treatment process incorporates 
rapid mix, three-stage flocculation, sedimentation, dual media filtration, chlorine contact/disinfection, and 
on-site storage. Chemical feed systems consist of caustic soda/sodium hydroxide, primary coagulant, 
coagulant aid/polymer, and liquid sodium hypochlorite. Generally speaking, staff prefers to operate the 
Water Treatment Plant (WTP) continuously (24 hours per day) throughout the year, which is feasible 
during the high-use periods, but can be a challenge during the low-use winter periods. 

Rapid Mix: The source water from Middle Popo Agie River flows through a magnetic flow meter and 
sleeve valve upstream of the rapid mix basin. The rapid mix basin is 5’-0” square with a 7’-0” water depth, 
tank volume of 1,310 gallons, and a detention time of fourteen (14) seconds at the 8 MGD design rate. 
The rapid mix incorporates a vertical coagulant induction system, with an average mixing intensity/“G” 
value of 500 – 600 Sec-1. The design includes the ability to feed caustic soda and the primary coagulant 
in the raw water upstream of the sleeve valve, as well as the ability to inject the primary coagulant in the 



 

 
City of Lander  
2022 Water Master Plan Level I Study  

 

16 

 

coagulant induction system in the rapid mix basin. Initially the primary coagulant was being fed to the 
induction system in the rapid mix basin. The motor on the induction system failed in 2015, so City staff 
started feeding the primary coagulant in the raw water upstream of the sleeve valve. Since that switch, 
staff indicated the operation of the flocculation/sedimentation process has been more consistent/reliable, 
so they have maintained the addition of the primary coagulant at this location. Caustic soda is added to 
the raw water, as needed, based on the raw water quality and quantity of the primary coagulant being 
added to the raw water. The need to add caustic soda varies from year to year, and from season to 
season. Staff indicated they typically feed the caustic soda three to four months out of the year (late 
spring to late summer), but there have been years in which caustic soda has not been added the entire 
year. 

Flocculation:  Downstream of the rapid mix basin are two (2) trains of three-stage flocculation, each rated 
at 4 MGD operating capacity. The flocculation step encourages the formation of large floc particles to aid 
in settling solids from the source water. Each train has horizontal paddlewheel flocculators with variable 
energy input in each stage. Maximum energy input at each stage is 60 Cycles / Sec for Stage 1, 45 
Cycles / Sec for Stage 2, and 30 Cycles / Sec for Stage 3. Staff utilize the tapered speed philosophy 
through the three stages and adjust the energy input of each stage based on the water temperature. The 
energy input is increased during the cold water temperature periods and reduced during the warm water 
temperature periods. The flocculation basins are rectangular in shape with a detention time within each 
flocculation basin of 49 minutes at peak operating capacity of 4 MGD. The coagulant aid/polymer can be 
fed to the 1st, 2nd, or 3rd stages of each flocculation basin. Since the WTP went on-line, the coagulant aid 
has been fed to the 1st stage resulting in consistent/reliable results in the settled water. The City has not 
utilized the feed points in the 2nd or 3rd stages.  

Sedimentation/Clarification:  The flocculated water from each flocculation train flows to the respective 
sedimentation/clarification basin, each designed for 4 MGD processing rate. The sedimentation basins 
incorporate inclined plate settlers as manufactured by MRI. Each basin is 44’-3” L x 20’-0” W x 17’-0” D 
with a detention time of 40 minutes at the peak capacity of 4 MGD. The surface overflow rates in each 
basin are 3.2 GPM/square foot of total basin area, and 0.28 GPM/square foot of effective plate area with 
a plate efficiency of 90%. The basin flow-through velocity is 0.018 Feet Per Second (FPS) at the peak 
operating capacity of 4 MGD.  

Sedimentation Basin Solids Handling:  Each clarification basin incorporates a solids removal system, 
which consists of a cable driven vacuum system that removes the settled sludge from the bottom of the 
basin. The system operates in conjunction with an automated pneumatically operated sludge blowdown 
valve to direct the solids to the lagoon diversion structure. The sludge removal systems generally operate 
three (3) times per day for each train. Overall solids handling within the lagoon system is discussed later 
in this section. 

Dual Media Filtration:  The clarified water from the sedimentation basins flows to the dual media filters for 
additional particle removal. The design incorporates four (4) 20’-0” x 20’-0” square dual media filters, 
consisting of 18 inches of anthracite, 12 inches of sand, and a block-style underdrain with porous cap. 
The filter loading rate with all four filters operational at the peak operating capacity of 8 MGD is 3.47 
Gallons per Minute per Square Foot (GPM/SF). With one filter off-line, the loading rate at the peak 
operating capacity of 8 MGD is 4.63 GPM/SF.  

As the filters operate, particles are captured on the media which requires the filters to be periodically 
backwashed. The backwash sequence consists of utilizing air and water at various stages of the 
backwash. During the combination air/water backwash, the backwash rate is up to 2.5 Standard Cubic 
Feet Per Minute Per Square Foot (SCFM/SF). for the air and up to 15 GPM/SF. for the water. For the 



 

 
City of Lander  
2022 Water Master Plan Level I Study  

 

17 

 

water only sequence, the backwash rate is up to 20 GPM/SF. The duration of each step of the backwash 
sequence and rates are adjusted seasonally. During the warm water periods, the filters are backwashed 
based on the differential pressure on the respective filters which typically results in filters being 
backwashed every 35 to 40 hours of operation. During the cold water periods and the reduced solids in 
the raw water, the filters are backwashed every 200 hours of operation. 

Water used for the backwash comes from the rising well, which is downstream of the filters and filled by 
the other filters that are still in production. A pneumatically operated valve between the rising well and the 
filter being backwashed controls the backwash water flow to the filter. In the situation that the rising well 
cannot maintain a sufficient water elevation to complete the backwash sequence, a backwash supply 
pump will transfer water from storage to the rising well. Operations staff indicated the backwash supply 
pump operates very infrequently, thus indicating the operational filters are capable of maintaining the 
necessary water elevation in the rising well. The wastewater generated during a backwash is directed to 
the lagoon diversion structure. When a filter comes back on-line after a backwash, the filtered water is 
wasted, referred to as filter-to-waste, for a period until the filter turbidity reaches an acceptable level. 

Chlorine Contact/Disinfection:  The facility design included an ultraviolet light (UV) reactor to achieve the 
required disinfection of the water, particularly as it relates to Cryptosporidium. Source water testing 
approximately three years ago did not test positive for Cryptosporidium; thus, the City took the UV reactor 
off-line and achieve the required disinfection with chlorine addition and contact time. To achieve the 
required disinfection prior to distribution, sodium hypochlorite is added to the process flow downstream of 
the filtration step and the necessary disinfection is achieved prior to the water leaving the clearwell. 

On-Site Storage and To Distribution System:  On-site storage consists of the original 150,000-gallon 
clearwell and new 4.0 MG storage tank constructed in 2003-04. Due to the elevation of the water 
treatment plant site, high service pumps are not required to distribute water to the City’s distribution 
system. 

Liquid Chemical Feed Systems: 
Caustic Soda System consists of one 6,900-gallon bulk storage tank, three chemical feed pumps, and 
ancillary components such as calibration column, pulsation dampener, pressure relief valves, 
backpressure valves, manual isolation valves, etc. Caustic soda pump number 1 (CSSP-1) is specifically 
designed to pump caustic soda to the bulks tanks of the sodium hypochlorite feed system. Caustic soda 
pump number 2 (CSSP-2) is designed to pump caustic soda to the filter effluent. Caustic soda pump 
number 3 (CSSP-3) is designed to pump caustic soda to the raw water line downstream of the sleeve 
valve or the filter influent. 

Primary Coagulant System consist of two 4,648-gallon bulk tanks, two chemical feed pumps, and 
ancillary components such as calibration column, pulsation dampener, pressure relief valves, 
backpressure valves, manual isolation valves, etc. Both feed pumps (PCP-1 and PCP-2) are designed to 
pump coagulant to either the raw water line upstream of the sleeve valve or the induction system in the 
rapid mix basin.  

Coagulant Aid System consists of a skid mounted polymer preparation system for dry polymer bag use, 
three chemical feed pumps, and ancillary components such as calibration column, pulsation dampener, 
pressure relief valves, backpressure valves, manual isolation valves, etc. The system also includes a 
dilution water panel and static mixer upstream of each flocculator. Coagulant aid pump number 1 (CASP-
1) is designed to pump to the flocculation stages of train no. 1. Coagulant aid pump number 2 (CASP-2) 
is capable of pumping to the flocculation stages of trains no. 1 and no. 2. Coagulant aid pump number 3 
(CASP-3) is designed to pump to the flocculation stages of train no. 2. 



 

 
City of Lander  
2022 Water Master Plan Level I Study  

 

18 

 

Sodium Hypochlorite System consists of two 3,368-gallon bulk tanks, two sodium hypochlorite feed 
pumps, and ancillary components such as calibration column, pulsation dampener, pressure relief valves, 
backpressure valves, manual isolation valves, etc. Sodium hypochlorite pump number 1 (SHSP-1) is 
designed to pump to the raw water piping downstream of the sleeve valve or the filter influent. Sodium 
hypochlorite pump number 2 (SHSP-2) is designed to pump to the filter effluent. 

Solids Handling/Lagoons:  The solids from the water treatment processes are directed by gravity to the 
lagoon diversion structure, which directs the solids to one of three on-site concrete-lined lagoons. Each 
lagoon has an approximate useable volume of 400,000 gallons at a maximum depth of 5.5 feet. 
Decant/clear water from the top of the lagoons is recycled to the head of the water treatment plant. Staff 
indicate the decant is recycled typically over a four hour period each day. Current operation is to utilize all 
three lagoons during the year and clean each lagoon every year. Since the solids do not dry out well 
during this period, the City utilizes a sludge vac truck to clean the liquid mix from each lagoon. 

Process Analyzers:  The water treatment plant has the following process analyzers at the various stages 
of the process to aid in operation, and to provide compliance testing: 

1) Turbidimeters:  Raw Water, Clarified Water, Filter Effluent of Each Filter, Combined Filter 
Effluent, and Finished Water at UV Building Effluent 

 2) pH:  Raw Water, Flash Mix Effluent, and Finished Water at UV Building Effluent 

 3) Chlorine:  Clearwell Effluent, and Finished Water at UV Building Effluent  

1.5.7.5 TRANSMISSION AND DISTRIBUTION PIPELINES 

Based on current available information, the City of Lander’s water system has roughly 71.5 miles of 
transmission and distribution pipelines ranging in size from 4-inch diameter to 24-inch diameter. The 
largest amount of pipe by diameter in the City’s system are 6-inch and 8-inch, comprising roughly 64% of 
total pipe in the system. By material, 43.5% of are constructed of ductile iron pipe (DIP), and 37% of 
(Polyvinyl Chloride) PVC, with the remainder being Unknown (UNK) or High Density Polyethylene 
(HDPE). By age, roughly 58% of the pipelines in the City are at least 33 years old. Tables 1-3, 1-4, and 1-
5 summarize the water pipelines in the City’s system by diameter, material, and age, respectively. 

Table 1-3  City Pipelines by Diameter 

Diameter 
(Inches) 

Length 
(Feet) 

Length 
(Miles) 

Percentage of Total Pipe  

4 30,972 6 8.2% 

6 139,412 26 36.9% 

8 103,695 20 27.5% 

10 22,681 4 6.0% 

12 40,636 8 10.8% 

16 5,719 1 1.5% 

18 3,210 1 0.9% 

20 11,299 2 3.0% 

24 3,838 1 1.0% 

UNK 16,065 3 4.3% 

 



 

 
City of Lander  
2022 Water Master Plan Level I Study  

 

19 

 

Table 1-4  City Pipelines by Pipe Material 

Material 
Length 
(Feet) 

Length 
(Miles) 

Percentage of Total Pipe (%) 

DIP 164,065       31  43.5% 

 HDPE 1,532        0  0.4% 

PVC 138,857      26  36.8% 

UNK 73,072      14  19.4% 

 
Table 1-5  City Pipelines by Pipe Age 

Period Installed 
Maximum 

Age 
Minimum 

Age 
Length 
(Feet) 

Length 
(Miles) 

Percentage of Total Pipe (%) 

UNK UNK UNK 31,867 6 8.4% 

1977-Older UNK 45 129,137 24 34.2% 

1978-1989 44 33 90,167 17 23.9% 

1990-2009 32 13 61,796 12 16.4% 

2010-Newer 12 3 63,872 12 16.9% 

1.5.7.6 STORAGE TANKS 

The City of Lander currently has 7 MG of total storage divided up between four storage tanks. Three of the 
four storage tanks have passed their useful service lives and are planned to be replaced in 2023-2024 as 
part of the Lander High Pressure Water System Upgrades – Phase III Project. The three storage tanks to be 
taken offline constitute 3 MG of storage. They will be replaced by one 4 MG storage tank. The planned 
upgrades are depicted in Figure 1-1. The existing and planned storage facilities are summarized in Tables 1-
6 and 1-7, respectively. 

Table 1-6  Existing Water Storage Facilities Summary 

Tank Name 
Storage 
Volume 

(MG) 
Material 

Year 
Installed 

2023 
Replacement 

planned? 

Pressure Zones 
Served 

4 MG 4.0  Welded Steel  2003  No All 

Ellis 2.0  Concrete  1977  Yes Ellis 

Rodeo 0.5  Concrete  1977  Yes Rodeo 

Mager 0.5  Concrete  1977  Yes Mager 

Table 1-7  Planned Water Storage Facilities Summary 

Tank Name 
Storage 
Volume 

(MG) 
Material 

Year Installed (Actual or 